OF 3

MAY"' 00

INSTRUCTION SIGN

RGN

PARTS LIST
EPL-RA100

@



TS | avwueT

[WASH SYSTEMS LIMITED) INSTRUCTION SIGN

MAY* 00

OF 3

oo
- 2
-4 . ‘\ PLEASE ‘ :\ —
=L = <
100W, 120V, 60HZ T~ 1) h
INCANDESCENT LAMP———11 | | [I5#FL.,
E’T\» il %FL iy N
1 h 7
AL @
11 910 10 8 m)//.FF \\\\\
A—=mC
T / %L




PART LIST

Item no. Req'd Description Part no.
1 1 Instruction Sign Stand Ass'y 25-000-00-SG
2 1 Sign Enclosure 25-025-00-PP
3 1 Plexi Sign 36-050-00-PP
4 6 #10-24 x 1/2" Machine Screw SS  83-510-008-SNC
5 2 HHCS 1/4"-20 x 3/4" SS 82-504-012-SIC
6 2 1/4" Lock Washer SS 80-904-000-SI
7 2 1/4 Flat Washer SS 80-104-000-SI
8 2 8-32 Nut SS 84-008-000-SNC
9 2 #8 Lock Washer SS 80-908-000-SN
10 4  #8 Flat Washer SS 80-108-000-SN
11 2 #8-32 x 3/4" Machine Screw SS 83-508-012-SNC



